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Plot 7-783. Antenna WF7a (Pk, Ch.132, 802.11n, MCS5)
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Plot 7-784. Antenna WF7a (Pk, Ch.136, 802.11n, MCS0)
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Plot 7-785. Antenna WF7a (Pk, Ch.136, 802.11n, MCS3)
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Plot 7-786. Antenna WF7a (Pk, Ch.136, 802.11n, MCS5)
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Plot 7-788. Antenna WF7a (Pk, Ch.140, 802.11n, MCS3)

PCTEST

Proud to be pant of @ element

FCC ID: BCGA2588
IC: 579C-A2588 o

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2111150078-07.BCG

Test Dates:
12/02/2021- 02/06/2022

EUT Type:
Tablet Device

Page 282 of 352

© 2022 PCTEST

V 10.5 12/15/2021

Al rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element

Trace; MaxHold RBW: 1 MHz 5725.00 MHz
Detector: PK VBW: 3 MHz 1
PASS Offset: 18.0dB SWT: 1.01ms 63.01 dBuV/m
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Plot 7-789. Antenna WF7a (Pk, Ch.140, 802.11n, MCS5)
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Plot 7-790. Antenna WF7a (Pk, Ch.149, 802.11n, MCS0)
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Plot 7-791. Antenna WF7a (Pk, Ch.149, 802.11n, MCS3)
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Plot 7-792. Antenna WF7a (Pk, Ch.149, 802.11n, MCS5)
PASS G, WMiME 385G
1204
100 4
80
60 4 * L ¥
5750 57‘70 57‘90 55’10 53‘30 58‘50 58‘70 58’90 5‘3‘10 5930 5950
Frequency (MHz)
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Plot 7-794. Antenna WF7a (Pk, Ch.165, 802.11n, MCS3)
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Plot 7-795. Antenna WF7a (Pk, Ch.165, 802.11n, MCS5)
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Plot 7-800. Antenna WF7a (Pk & Avg, Ch.40, 802.11ax(SU),

MCS3)
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Plot 7-796. Antenna WF7a (Pk & Avg, Ch.36, 802.11ax(SU),
MCSO0)
3 RBW:1MHz  peak: 5138.70 MHz, 64.70 dBuV/m .
u..k jrls ¥ M : - » 04, K Il—dk Tt
PASS ; A% m‘;‘i ‘1%‘?-,%% doW: 3 Mz Avg: 5150.00 MHz, 50.84 dBpV/m PASS ;
1401 140 4
E 120 1 E 1204
s 5
=1 =3
o =5}
T 1004 T 1004
= =
E )
2 g
< 80 © 804
& &
= =
& 601 & 60 .
40 4 40 4
5100 5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5075 5090
Frequency (MHz)
Plot 7-797. Antenna WF7a (Pk & Avg, Ch.36, 802.11ax(SV),
MCS3)
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Plot 7-801. Antenna WF7a (Pk & Avg, Ch.40, 802.11ax(SU),
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Plot 7-802. Antenna WF7a (Pk & Avg, Ch.60, 802.11ax(SV),
MCS0)
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Plot 7-803. Antenna WF7a (Pk & Avg, Ch.60, 802.11ax(SU),
MCS3)
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Plot 7-804. Antenna WF7a (Pk & Avg, Ch.60, 802.11ax(SV),
MCS5)
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Plot 7-806. Antenna WF7a (Pk & Avg, Ch.64, 802.11ax(SU),
MCS3)
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Plot 7-807. Antenna WF7a (Pk & Avg, Ch.64, 802.11ax(SU),
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Plot 7-808. Antenna WF7a (Pk & Avg, Ch.100, 802.11ax(SU),
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Plot 7-809. Antenna WF7a (Pk & Avg, Ch.100, 802.11ax(SU),
MCS3)
PASS puerage ] ‘E - fow:1Mbz  Peak: 5467.90 MHz, 63.03 dBuV/m
Pgakoffsegt 15048 SWT: 1.01ms Avg: 5456.95 MHz, 48.13 dBuV/m
140
E
3 120
o
=
£ 1004
=3
2
3
& 80
=
g
w60+ +
USRS NN S S ). 2 Y._‘,._-vf"'"Jvu | le‘—‘»-—-‘-—w»q
40 4
5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545

Frequency (MHz)

Plot 7-810. Antenna WF7a (Pk & Avg, Ch.100, 802.11ax(SU),
MCS5)
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Plot 7-812. Antenna WF7a (Pk & Avg, Ch.104, 802.11ax(SU),
MCS3)
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Plot 7-813. Antenna WF7a (Pk & Avg, Ch.104, 802.11ax(SU),
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Plot 7-814. Antenna WF7a (Pk & Avg, Ch.108, 802.11ax(SU),
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Plot 7-815. Antenna WF7a (Pk, Ch.132, 802.11ax(SU), MCS3)
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Plot 7-816. Antenna WF7a (Pk, Ch.132, 802.11ax(SU), MCS5)

Trace; MaxHold RBW: 1 MHz 5725.00 MHz
Detector: PK VBW: 3 MHz -
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Plot 7-817. Antenna WF7a (Pk, Ch.136, 802.11ax(SU), MCSO0)
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Plot 7-818. Antenna WF7a (Pk, Ch.136, 802.11ax(SU), MCS3)
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Plot 7-819. Antenna WF7a (Pk, Ch.136, 802.11ax(SU), MCS5)
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Plot 7-820. Antenna WF7a (Pk, Ch.140, 802.11ax(SU), MCSO0)
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PASS Offset: 17.2dB SWT: 1.01ms 65.14 dBuV/m
1401
£
E 1201
2
£
S 100 A
c
£
It
= 80
g
ic
601

T T r T T T r T r
5625 5645 5665 5685 5705 5725 5745 5765 5785 5805 5825
Frequency (MHz)

Plot 7-821. Antenna WF7a (Pk, Ch.140, 802.11ax(SU), MCS3)

Trace; MaxHold RBW: 1 MHz 5725.60 MHz
Detector: PK VBW: 3 MHz -
PASS Offset: 18.1dB SWT: 1.01ms 62.96 dBuV/m
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Plot 7-822. Antenna WF7a (Pk, Ch.140, 802.11ax(SU), MCS5)
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Plot 7-823. Antenna WF7a (Pk, Ch.149, 802.11ax(SU), MCSO0)
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Plot 7-824. Antenna WF7a (Pk, Ch.149, 802.11ax(SU), MCS3)

Trace; MaxHold RBW: 1 MHz 5640.08 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 17.2dB SWT: 1.01ms 58.92 dBuV/m
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Plot 7-825. Antenna WF7a (Pk, Ch.149, 802.11ax(SU), MCS5)
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Trace; MaxHold RBW: 1 MHz 5939.31 MHz
Detector: PK VBW: 3 MHz 1
PASS Offset: 17.1dB SWT: 1.01ms 58.81 dBuV/m
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Plot 7-826. Antenna WF7a (Pk, Ch.165, 802.11ax(SU), MCS0)

Trace: MaxHold

Detector: PK 5936.71 MHz

PASS

Offset: 17.1dB 01ms 58.20 dBuV/m

—~ 120
E
=
3
o
= 100
£
£
o
H
g
2 80
)
=
i

601

5750 5770 5790 5810 5830 5850 5870 5890 5910 5930 5950

Frequency (MHz)
Plot 7-827. Antenna WF7a (Pk, Ch.165, 802.11ax(SU), MCS3)
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Plot 7-828. Antenna WF7a (Pk, Ch.165, 802.11ax(SU), MCS5)
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Plot 7-829. Antenna WF7a (Pk & Avg, Ch.38, 802.11n, MCS0)
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Plot 7-830. Antenna WF7a (Pk & Avg, Ch.38, 802.11n, MCS3)
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Plot 7-831. Antenna WF7a (Pk & Avg, Ch.38, 802.11n, MCS5)

Antenna WF7a Radiated Band Edge Measurements (40MHz BW)
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Plot 7-832. Antenna WF7a (Pk & Avg, Ch.46, 802.11n, MCS0)
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Plot 7-833. Antenna WF7a (Pk & Avg, Ch.46, 802.11n, MCS3)
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Plot 7-834. Antenna WF7a (Pk & Avg, Ch.46, 802.11n, MCS5)
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Plot 7-835. Antenna WF7a (Pk & Avg, Ch.54, 802.11n, MCS0)

Peak: 5354.40 MHz, 64.82 dBpV/m
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Plot 7-836. Antenna WF7a (Pk & Avg, Ch.54, 802.11n, MCS3)
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Plot 7-837. Antenna WF7a (Pk & Avg, Ch.54, 802.11n, MCS5)
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Plot 7-838. Antenna WF7a (Pk & Avg, Ch.62, 802.11n, MCSO0)
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Plot 7-839. Antenna WF7a (Pk & Avg, Ch.62, 802.11n, MCS3)
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Plot 7-840. Antenna WF7a (Pk & Avg, Ch.62, 802.11n, MCS5)
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Plot 7-841. Antenna WF7a (Pk & Avg, Ch.102, 802.11n, MCSO0)
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Plot 7-842. Antenna WF7a (Pk & Avg, Ch.102, 802.11n, MCS3)
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Plot 7-843. Antenna WF7a (Pk & Avg, Ch.102, 802.11n, MCS5)

RBW: 1 MHz  peak: 5468.25 MHz, 61.97 dBuV/
wk : . , 61, HV/m
PASS ; A G v VBN WT: 7 01ias _ Avg: 5455.25 MHz, 48.53 dBpvjm

eak Offset: 16.4dB SWT:

1404

1204

100+

80 4

Field Strength (dBuV/m)

60 1

40 1

T T T y T T T T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-844. Antenna WF7a (Pk & Avg, Ch.110, 802.11n, MCSO0)
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Plot 7-845. Antenna WF7a (Pk & Avg, Ch.110, 802.11n, MCS3)
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Plot 7-846. Antenna WF7a (Pk & Avg, Ch.110, 802.11n, MCS5)
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Plot 7-847. (FCC Only) Antenna WF7a (Pk, Ch.118, 802.11n,
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Plot 7-848. (FCC Only) Antenna WF7a (Pk, Ch.126, 802.11n,
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Plot 7-849. (FCC Only) Antenna WF7a (Pk, Ch.126, 802.11n,
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Plot 7-851. Antenna WF7a (Pk, Ch.134, 802.11n, MCS0)
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Plot 7-852. Antenna WF7a (Pk, Ch.134, 802.11n, MCS3)
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Plot 7-853. Antenna WF7a (Pk, Ch.134, 802.11n, MCS5)
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Plot 7-854. Antenna WF7a (Pk, Ch.151, 802.11n, MCS0)
Trace: MaxHold RBW: 1 MHz 5644.00 MHz
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Plot 7-855. Antenna WF7a (Pk, Ch.151, 802.11n, MCS3)
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Plot 7-856. Antenna WF7a (Pk, Ch.151, 802.11n, MCS5)
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Plot 7-857. Antenna WF7a (Pk, Ch.159, 802.11n, MCS0)
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Plot 7-858. Antenna WF7a (Pk, Ch.159, 802.11n, MCS3)
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Plot 7-859. Antenna WF7a (Pk, Ch.159, 802.11n, MCS5)
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Plot 7-860. Antenna WF7a (Pk & Avg, Ch.38, 802.11ax(SU),
MCS0)
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Plot 7-861. Antenna WF7a (Pk & Avg, Ch.38, 802.11ax(SU),
MCS3)
3 RBW: 1 MHz  peak: 5146.55 MHz, 66.14 dBuV/m
R VBW: 3 MH ; : o Ly
PASS pgak?ﬁ:& ‘1%%%% EWT: 1.01ms  Avg: 5150.00 MHz, 50.82 dBpV/m
1401
E 120
s
=
3
S 100
=
2
T 80
&
5 |
& 60 M f \
* JU— ‘ N,
w0

T T T T T v v
5075 5090 5105 5120 5135 5150 5165 5180
Frequency (MHz)

T T
5195 5210 5225

Plot 7-862. Antenna WF7a (Pk & Avg, Ch.38, 802.11ax(SU),
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Plot 7-863. Antenna WF7a (Pk & Avg, Ch.46, 802.11ax(SU),
MCSO0)

> RBW: 1 MHz  peak: 5145.60 MHz, 65.52 dBuV/m
Peak QS i . . .
PASS | Peakoff;}t ‘1%?]%% dani 3tz Avg: 5150.00 MHz, 50.87 dBpV/m

1404

1204

1004

80 1

604, M

. A

40

T T T T T T y T T
5050 5070 5090 5110 5130 5150 5170 5190 5210 5230 5250
Frequency (MHz)

Plot 7-864. Antenna WF7a (Pk & Avg, Ch.46, 802.11ax(SV),
MCS3)
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Plot 7-865. Antenna WF7a (Pk & Avg, Ch.46, 802.11ax(SU),
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Plot 7-866. Antenna WF7a (Pk & Avg, Ch.54, 802.11ax(SV),
MCS0)
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Plot 7-867. Antenna WF7a (Pk & Avg, Ch.54, 802.11ax(SV),
MCS3)
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Plot 7-868. Antenna WF7a (Pk & Avg, Ch.54, 802.11ax(SV),
MCS5)
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Plot 7-869. Antenna WF7a (Pk & Avg, Ch.62, 802.11ax(SV),
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Plot 7-870. Antenna WF7a (Pk & Avg, Ch.62, 802.11ax(SU),
MCS3)

Peak: 5350.00 MHz, 67.05 dBpV/m
Avg: 5350.00 MHz, 50.76 dBpV/m
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Plot 7-871. Antenna WF7a (Pk & Avg, Ch.62, 802.11ax(SV),
MCS5)
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Plot 7-872. Antenna WF7a (Pk & Avg, Ch.102, 802.11ax(SU),
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Plot 7-873. Antenna WF7a (Pk & Avg, Ch.102, 802.11ax(SU),
MCS3)
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Plot 7-874. Antenna WF7a (Pk & Avg, Ch.102, 802.11ax(SU),
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Plot 7-875. Antenna WF7a (Pk & Avg, Ch.110, 802.11ax(SU),
MCS0)
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Plot 7-876. Antenna WF7a (Pk & Avg, Ch.110, 802.11ax(SU),
MCS3)

s VBW: 3 MHz

PAS S Aerage ] 1 RBW: 1 MHz  peak: 5469.00 MHz, 63.32 dBuV/m
Aug, Qe ‘,%%‘:.E SWT: 1.01ms Avg: 5458.60 MHz, 49.36 dBuV/m

1404

1204

100+

80 4

60 1

40 1

T T T T T T T T T
5370 5390 5410 5430 5450 5470 5490 5510 5530 5550 5570
Frequency (MHz)
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Plot 7-878. (FCC Only) Antenna WF7a (Pk & Avg, Ch.118,
802.11ax(SU), MCS3)
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Plot 7-879. (FCC Only) Antenna WF7a (Pk & Avg, Ch.118,
802.11ax(SU), MCS5)
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Plot 7-880. (FCC Only) Antenna WF7a (Pk, Ch.126, 802.11ax(SU),
MCSO0)
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Plot 7-881. (FCC Only) Antenna WF7a (Pk, Ch.126, 802.11ax(SU),

MCS3)
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Plot 7-882. (FCC Only) Antenna WF7a (Pk, Ch.126, 802.11ax(SU),

MCS5)
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Plot 7-883. Antenna WF7a (Pk, Ch.134, 802.11ax(SU), MCSO0)
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